AUDIX 2

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

Page 1 of 86

Tel: +886 2 26099301
Fax: +886 2 26099303

FCC 15.407 NII
5 GHz WLAN Report

for

Elitegroup Computer Systems Co., Ltd.

No. 239, Sec. 2, TiDing Blvd,
Taipei, Taiwan 11493

Brand
Product Name
Model Name

FCCID

Prepared by:

ECS
12" Multi Function Pad
mPAD-12.........

(The *“."" in the model name can be 0 to 9,
AtoZ atoz, """ ", "\", "/ or blank
for marketing use only)

WL6TC12A-W

AUDIX Technology Corporation,
EMC Department

File Number: C1M1605220

Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2 Page 2of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

TABLE OF CONTENTS

Description Page
TEST REPORT CERTIFICATION ..cooiiiiiiieeiiee ettt ettt et a e e 4
1. REPORT HISTORY oottt ettt e et e e na e e e ne e e 5
2. SUMMARY OF TEST RESULTS ..o 6
3. GENERAL INFORMATION ..ottt 7
3.1, DeSCrIPtioN OF EUT ...oiiiiiie ettt e ettt et et eareeveeveeveeeaeas 7
3.2. Description of Key COmMPONENT LISES ......cccouiiieiiiiiieiieie ettt ettt ettt et 8
3.3. EUT Specifications Assessed in CUrTent REPOIT.........c..ccvevviiieiiiieeieie et 9
3.4, ANtENNA INTOIMATION .....oiiiiiice ettt sttt 11
3.5. Data Rate Relative t0 OULPUL POWET ...........oooviiiiiieece ettt e e 12
3.6. TeSECONTIGUIALION .......ooviiiiiiiieceee ettt ettt et ete e e te et e veeesennas 12
3.7. SEtUP CONTFIGUIALION ....ooviiieiiiiieieieetete ettt ettt sbeste e b e sbeeseessesseessessesssensas 14
3.8. Operating Condition OF EUT ...ttt ettt et e e en 14
3.9. Description Of TSt FACHITY .....c..coviiviieiiie ettt 15
3.10. Measurement UNCEITAINTY .........cccooviiiiiieiieeee ettt ettt sb e en s 16

4, MEASUREMENT EQUIPMENT LIST oo 17
4.1. Conducted Emission MEASUIEIMENT.............ccevviiieriiiiieieieeeeteeteeeereeeeeaesreeseesse e esesseessenns 17
4.2. Radiated EMIsSiON MeaSUFEMENT..........cciiiviiiiiieiiieieete ettt ettt et et et ere e e e e veeveeaeas 17
4.3. RF Conducted MeEaSUIEMENT..........c.ocieiiirieieeeieteete ettt ettt et v et ae et ve et aeeteennenns 18

5. CONDUCTED EMISSION MEASUREMET ..o 19
5.1. Block Diagram Of TESE SELUD .....ccvevvieieiecieeeete ettt ettt ennas 19
5.2. Power Line Conducted Emission Limit...........ccccooiiiiiiniiiieriiiieee et 19
5.3, TESEPIOCEUUIE ...ttt ettt et et et e et e e ateeveeveeeveeeteeeaneeaneeaveens 19
5.4. Conducted Emission Measurement RESUILS ............c.cocoveovieieiiiieieececeee e 20

6. RADIATED EMISSION MEASUREMENT .....oooiiiii e 22
6.1. BloCK Diagram Of TESE SELUD .....coveiviieieie ettt ettt v e ennas 22
6.2. Radiated EMISSION LIMITS ......cccoeciiiiiiieieiieieie ettt sttt et sae s essennas 23
6.3, TESEPTOCEAUIE ...ttt et et et ettt et e eateeveeteeeteeeteeeaseeaneeaveens 25
6.4. Measurement ResUlt EXPlanation ............cccoooiiiiiiiieiiceeeee et 26
8.5, TESERESUITS.....oiieieiiceeeeee ettt ettt ettt ettt ettt e e te e b e beersessestsensesreessennas 26

7. EMISSION BANDWIDTH MEASUREMENT ....ccoiiii e 79
7.1. Block Diagram Of TESE SELUD .....ccvevviiieieiieieie ettt ettt sttt et sseete s e beessennas 79
7.2, SPECITICALION LIMILS ...uoiiiiiiiiie ettt ettt e e et veeeveeeteeeaeeeaveeaneens 79
7.3, TESEPTOCEAUIE ...ttt ettt ettt et s te et et e eteesaeeteerseteetsensesreensennas 79
T, TESERESUITS......ooeieeteee ettt ettt s st st ettt e e e st e st eneeseenen 79

8. MAXIMUM OUTPUT POWER MEASUREMENT .......coooiiii e, 80
8.1. BIloCk Diagram Of TESE SELUD .....ccvevviieieieeiieieie ettt ettt ettt sbe s sseeteesaesseessennas 80
8.2, SPECITICALION LIMILS ....oiiiiiiiieie ettt ettt ettt et e eve e veeeteeeaeeeaneeaneens 80
8.3, TESEPIOCEAUNIE ...ttt ettt et ettt s te et et e ete et e eteereetestsensesreeesennas 81
B4, TESERESUITLS......ooeiteetieee ettt ettt ettt ettt e e et et e st eneeseenen 81

9. EMISSION LIMITATIONS MEASUREMENT .....oooiiiii e 82
9.1. BIlock Diagram Of TESE SELUD .....ccvevvieieieiieieie ettt ettt ettt ettt besteesaesseessennas 82
0.2, SPECITICALION LIMILS ....ooiiiiiiiee ettt ettt ettt e veeeveeeveeeteeeaneeaneens 82
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2 Page 3of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

0.3, TESEPITOCEAUIE ...ttt ettt e eae e e e et e e teeeteeereeeteeeaeeeaneenneens 84

0.4, TESE RESUIES. ... et e e e e et e et e e e e e e eaaeeeaeeeeteeeenreeennes 84
10. POWER SPECTRAL DENSITY MEASUREMENT ..o 85

10.1. Block Diagram Of TESE SETUD .....cveeuviiiceieeeete ettt ettt ettt 85

10.2. SPECITICAtION LIMITS ..o.vicuiiiiiiciicieeeee ettt ettt et b e et sb e te e b enennas 85

10.3. TESE PIOCEUAUIE ...ttt et ettt e e et ae et e et e eteeeaeeeteeereeeaeeeaseeaeeenns 85

L0.4, TESE RESUILS. ...ttt e e ettt e et e e et e e eteeeeateeeaeeeeaeeeenteeennreeennes 85
11. DEVIATION TO TEST SPECIFICATIONS. ...t 86
APPENDIX A TEST PLOTS

APPENDIX B TEST PHOTOGRAPHS

File Number: C1M1605220 Report Number: EM-F160347
This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIX 2 Page 4 of 85

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

TEST REPORT CERTIFICATION

Applicant : Elitegroup Computer Systems Co., Ltd.

Product Name : 12" Multi Function Pad
(The “." in the model name canbe 0 to 9, Ato Z,atoz, "-"," ", "\",
"/" or blank for marketing use only)

Model No. : mPAD-12.........

Serial No. : N/A

Brand : ECS

Applicable Standards:

47 CFR FCC Part 15 Subpart E:2015
ANSI C63.10:2013
789033 D02 General UNII Test Procedures New Rules v01r02

AUDIX Technology Corp. tested the equipment mentioned in accordance with the
requirements set forth in the above standards. Test results indicate that the equipment tested is
capable of demonstrating compliance with the requirements as documented within this report.
AUDIX Technology Corp. does not assume responsibility for any conclusions and
generalizations drawn from the test results with regard to other specimens and samples.

Date of Test: 2016. 05. 23 ~ 06. 20 Date of Report: ~ 2016. 06. 21

Producer: /QS\,W[} 1 Llfk\

(Annie Yu/Administrator)

Signatory: ﬁv_/w /Q‘/N 4/\)0’\-2/ '

(inl'VkEi Wang/Section Manager)
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1. REPORT HISTORY

Revision

Date

Revision Summary

Report Number

0

2016. 06. 21

Original Report.

EM-F160347
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2. SUMMARY OF TEST RESULTS

Rule Description Results

15.207 Conducted Emission PASS
Radiated Band Edge and

15205 Radiated Spurious Emission PASS

15.407(a)(5)/15.407(e) Emission Bandwidth Measurement PASS

15.407(a) Maximum Output PASS
Conducted Band Edges and

15.407(b) Conducted Spurious Emission PASS

15.407(a) Power Spectral Density PASS

15.203 Antenna Requirement PASS
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3. GENERAL INFORMATION

3.1. Description of EUT

Product 12" Multi Function Pad
mPAD-12.........
Model Number (The “." in the model name canbe 0 to 9, Ato Z,atoz "-"," ",
"\","/" or blank for marketing use only)
Test Model mPAD-12-CHT4-1
Serial Number N/A
Brand Name ECS
, Elitegroup Computer Systems Co., Ltd.
Applicant - S
No. 239, Sec. 2., TiDing Blvd., Taipei, Taiwan 11493
WLAN:802.11a/b/g/n/ac
RF Features Bluetooth: BT and BLE
NFC
2.4 GHz
802.11b 2T2R
802.11g 2T2R
802.11n-HT20 2T2R
802.11n-HT40 2T2R
BLE 1TIR
Transmit Type UNII Bands
802.11a 2T2R
802.11n-HT20/
802.11ac-VHT20 2T2R
802.11n-HT40/
802.11ac-VHT40 2T2R
802.11ac-VHTS80 2T2R
[IOutdoor Access Point
T [JFixed point-to-point Access Point
evice Lategory CIndoor Access Point
:Mobile and Portable client device
Date of Receipt of Sample | 2016. 05. 19
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3.2. Description of Key Component Lists

Item Supplier Model / Type Character
Main Board ECS TC71A ---
CPU (Socket: BGA1380) |Intel 78550 1.44GHz, up to 2.4GHz
Memory (On Board) SK hynix H9CCNNNBPTBL LPDDR3 1600MHz 4GB
12” LCD Panel Starry 20811220560001 ZC-122A-0776AT
TOPGROUP ZC-122A-0776AT Support 10-points
Touch Module . .
EETI EXC3102 multi-touch(Capacivtive)
Storage SandDisk SDIN9DW4-32G 32GB
Front Camera KINGCOME O6P2-TC12A-WFHQ Front Camera : 2.0M
Rear Camera KINGCOME 09B8-TC12A-WBHQ Rear Camera: 8.0M
o Qualcomm QCNFA324 o
Wi-Fi +BT Module Wi-Fi 802.11 a/b/g/n/ac + BT 4.0
(Azurewave) [(AW-CM217NF)
GPS Boradcam BCM4752 GPS&GLONASS
NFC NXP NPC100 -
BATTREY SUNWODA  |[TC12A-W 3.7Vdc,12600mAh / 46.62Wh
Asian Power WA-36A12R I/P: AC 100-240V, 50-60Hz, 0.9A Max.
AC Adapter Devices Inc. i O/P: DC 12V, 3A
(Wall-mount, 2C) ] ] )
DC Power Cord: Unshielded, Undetachable, 1.8m With one ferrite core
ECS Barcode Scanner mPAD Barcode Scanner
ECS SCR mPAD Smart Card Reader (SCR)
mPad Module (Option)
ECS MSR mPAD Magnetic Stripe Reader (MSR)
ECS USB Ethernet mPAD Giga LAN Port
12" Pad Docking (Option) |ECS DOCKING mPAD-12 Docking

Remark: For more detailed features description, please refer to the manufacturer’s

specifications or the user manual.
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3.3. EUT Specifications Assessed in Current Report

Mode UNII | Fundamental |Channel Modulation Data Rate
Band | Range (MHz) |Number (Mbps)
I 5180-5240 4
I-2A 5260-5320 4 OFDM Modulation
802.11a (BPSK/QPSK/16Q | Up to 54
11-2C 5500-5720 12 AM/64QAM)
111 5745-5825 5
I 5180-5240 4
i I-2A 5260-5320 4 OFDM Modulation
ggg'} in HT20/20 (BPSK/QPSK/16Q | MCS0~15
11ac-VHT20 | 112¢ | 5500-5720 12 AM/64QAM)
111 5745-5825 5
I 5190-5230 2
) I-2A 5270-5310 2 OFDM Modulation
802.11n-HT40/ (BPSK/QPSK/16Q | MCS0~15
802.11ac-VHT40 | 112C 5510-5710 6 AM/64QAM)
I 5755-5795 2
| 5210 1
II-2A 5290 1 OFDM Modulation
802.11ac-VHTS80 (BPSK/QPSK/16Q |MCS0~15
1I-2C 5530-5690 3 AM/64QAM)
I 5775 1
Remark: UNII Band II (DFS Function, Slave/no In service monitor, no Ad-Hoc mode)
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Channel List
802.11a/802.11n-HT20/802.11ac-VHT20
UNII Channel Frequency UNII Channel Frequency
Band Number (MHz) Band Number (MHz)
36 5180 120 5600
I 40 5200 124 5620
44 5220 128 5640
48 5240 11-2C 132 5660
52 5260 136 5680
56 5280 140 5700
H-2A 60 5300 144 5720
64 5320 149 5745
100 5500 153 5765
104 5520 I 157 5785
I1-2C 108 5540 161 5805
112 5560 165 5825
116 5580 | |
Channel List
802.11n-HT40/802.11ac-VHT40
UNII Channel Frequency UNII Channel Frequency
Band Number (MHz) Band Number (MHz)
I 38 5190 118 5590
46 5230 12 126 5630
LA 54 5270 134 5670
62 5310 142 5710
102 5510 151 5755
t-2C 110 5550 t 159 5795
Channel List
802.11ac-VHTS80
UNII Channel Frequency UNII Channel Frequency
Band Number (MHz) Band Number (MHz)
I 42 5210 I1-2C 138 5690
1I-2A 58 5290 111 155 5775
106 5530

Note 1: 802.11ac has similar modulation to 802.11n at 20 MHz and 40 MHz bandwidths,
we assess the worst case to be the representative mode in this report.
2: Test modes are presented at section 3.5.
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3.4. Antenna Information

GPS Antenna
Antenna Part Frequency . .
No. Number Manufacture Antenna Type (MH2) Max Gain (dBi)
1 TC12 JEM PCB 1510 to 1602 0.84
2.4G Antenna
Antenna Part Frequency Max Gain Directional
No. Number Manufacture Antenna Type (MH2) (dBi) Gain (dBi)
IAH150100 Joinsoon Electronics
! (Tx1 Antenna) MFG. CO..LTD PIFA 2400t0 2500 041 5 goNore!
IAH150101 Joinsoon Electronics '
2 (Tx2 Antenna) MFG. CO.,LTD PIFA 2400 t0 2500 -0.83
Note 1. Directional gain =10 log[(100'41/20 + 10'0'83/20)2 /2]=2.82dBi
5G Antenna
Antenna Part Frequency Max Gain Directional
No. Number Manufacture Antenna Type (MHz) (dBi) Gain (dBi)
1 5150 to 5350 -3.18 2.046 N!
IAH150100 Joinsoon Electronics Note2
2 (Tx] Antenna) MFG. CO.LTD PIFA 5470 to 5725 1.58 3.91
3 5725 to 5850 1.58 3.90 NOte?
4 5150 to 5350 0.84 2.046 N!
IAH150101 Joinsoon Electronics Note2
5 (Tx2 Antenna) MFG. CO..LTD PIFA 5470 to 5725 0.18 3.91
6 5725 to 5850 0.15 3.90 Ot
Note 1. Directional gain = 10 log[(1018/20 1 10084202 515 0464Bi
Note 2. Directional gain = 10 log[(101 2820 4+ 100-1820)2 513 91 4p;
Note 3. Directional gain = 10 log[(101'58/20 + 100'15/20)2 /21=3.90 dBi
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3.5. Data Rate Relative to Output Power

802.11a 802.11ac-VHT20
Channel |Modulation | Date Rate fc;)Bwni; Channel |Modulation | Date Rate fc;)];g
36 BPSK 6 14.29 36 BPSK MCSS8 17.78
36 QPSK 9 14.13 36 QPSK MCS9 17.60
36 QPSK 12 14.22 36 QPSK MCS10 17.46
36 16-QAM 18 14.06 36 16-QAM | MCSI11 17.03
36 16-QAM 24 14.19 36 16-QAM | MCSI12 17.48
36 64-QAM 36 14.05 36 64-QAM | MCS13 17.69
36 64-QAM 48 13.99 36 64-QAM | MCS14 17.57
36 64-QAM 54 13.18 36 64-QAM | MCSI15 17.34
802.11ac-VHT40 802.11ac-VHTS80
Channel |Modulation | Date Rate fc;)]_;:vrrelg Channel |Modulation | Date Rate fc;)]_;:vrrelg
38 BPSK MCSS8 13.59 38 BPSK MCSS8 12.74
38 QPSK MCS9 13.07 38 QPSK MCS9 12.13
38 QPSK MCS10 13.41 38 QPSK MCS10 12.66
38 16-QAM | MCSI11 13.49 38 16-QAM | MCSI11 12.27
38 16-QAM | MCSI12 13.50 38 16-QAM | MCS12 12.15
38 64-QAM | MCS13 13.24 38 64-QAM | MCS13 12.56
38 64-QAM | MCS14 13.12 38 64-QAM | MCS14 12.32
38 64-QAM | MCSI15 13.01 38 64-QAM | MCSI15 12.62

Note: Above results are assessed in average power.

3.6. Test Configuration

Mode Dut}EX()?ycle T (ms) | Duty Cycle Factor (dB)
802.11a 0.95 2.020 0.22
802.11n-HT20/802.11ac-VHT20 0.68 0.196 1.67
802.11n-HT40/802.11ac-VHT40 0.55 0.1152 2.60
802.11ac-VHTS80 0.45 0.076 3.47

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed
to add in conducted test items measured in average detector.

AC Conduction

Test Case Normal operation
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Item Mode Data Test Channel
Rate
. 802.11a 6 Mbps
gzﬁéa‘gél 202 [ LooViiT20 T MeSs 36/64/100/140/144
cand =48 Q02.11ac-VHT40 | MCS8 38/62/102/134/142
Radiated 802.11ac-VHTS80 | MCS8 42/58/106/122/138
Test Case | Radiated 802.11a 6 Mbps 48/52/120/144/165
Spurious 802.11ac-VHT20 | MCS8 48/52/120/144/165
Emission 802.11ac-VHT40 | MCS8 46/54/118/142/159
Notel &2 802.11ac-VHT80 | MCSS 42/58/122/138/155
36/40/48/52/60/64
802.11a 6 Mbps | 1 00/120/140/144/149/157/165
. 36/40/48/52/60/64
ggza‘i’gth 802.11ac-VHT20 | MCS8 |, 04/190/140/144/149/157/165
38/46/54/62/102
802.11ac-VHT40 | MCS8 118/134/142/151/159
802.11ac-VHT80 | MCS8 42/58/106/122/138/155
36/40/48/52/60/64
802.11a 6 Mbps | 1 00/120/140/144/149/157/165
Conducted . 36/40/48/52/60/64
Test Case ﬁ;&?;gver 802.11ac-VHT20 | MCS8 |, 0/190/140/144/149/157/165
Note3
38/46/54/62/102
802.11ac-VHT40 | MCS8 118/134/142/151/159
802.11ac-VHT80 | MCS8 42/58/106/122/138/155
36/40/48/52/60/64
802.11a 6 Mbps | 1 00/120/140/144/149/157/165
. 36/40/48/52/60/64
Eﬁiﬁggns 802.11ac-VHT20 | MCS8 |, 04/190/140/144/149/157/165
38/46/54/62/102
802.11ac-VHT40 | MCS8 118/134/142/151/159
802.11ac-VHT80 | MCS8 42/58/106/122/138/155
36/40/48/52/60/64
802.11a 6 Mbps | 1 00/120/140/144/149/157/165
Power 36/40/48/52/60/64
(Tjgsidgzzd spectral 802.11ac-VHT20 | MCS8 | 100/120/140/144/149/157/165
density 38/46/54/62/102
802.11ac-VHT40 | MCS8 118/134/142/151/159
802.11ac-VHT80 | MCS8 42/58/106/122/138/155
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Note 1:
m Mobile Device: Device was pre-assessed with docking and portable (3 axis), the worst
case is tested with docking.
Portable Device, and 3 axis were assessed.
1 Lie
1 Side
1 Stand

Note 2: Low, mid, and high channels were measured, only the worst channel of each
modulation was presented in this report.

3.7. Setup Configuration

3.7.1. EUT Configuration for Power Line Emission

.—

3.7.2. EUT Configuration for Conducted Test [tems

3.8. Operating Condition of EUT

Test program “QCA Radio Control Toolkit” is used for enabling EUT WLAN
function under continues transmitting and choosing data rate/ channel.
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3.9. Description of Test Facility

Test Firm Name : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Test Location & Facility : No. 8 Shielded Room
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

FullyAnechoic Chamber

No. 53-11, Dingfu, Linkou Dist.,

New Taipei City 244, Taiwan

IC Test Site Registration No.: 5183B-4
Renewal on August 31, 2015

NVLAP Lab. Code : 200077-0
TAF Accreditation No : 1724
FCC OET Designation : TW1004 & TW1090
File Number: C1M1605220 Report Number: EM-F160347
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3.10.Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.5dB
Radiation Test 30MHz~1000MHz + 3.68dB
(Distance: 3m) Above 1GHz +5.82dB

Remark Uncertainty = kuc(y)
Test Item Uncertainty
Emission Bandwidth + 0.2kHz
Maximum output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB
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4. MEASUREMENT EQUIPMENT LIST

4.1. Conducted Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Due
1. |Test Receiver R&S ESR3 101774 2016.02.04|2017.02. 03
2. |A.M.N. R&S ENV4200 100169 2015.11. 17| 2016.11. 16
3. |L.IL.S.N. Kyoritsu KNW-407 8-855-9 2015.12. 23] 2016. 12. 22
4. |Pulse Limiter R&S ESH3-72 100354 2016.01.17(2017.01. 16
5. |Test Software Audix e3 V.6.120424 N.C.R. N.C.R.
4.2. Radiated Emission Measurement
4.2.1. Frequency Range 9kHz~1000MHz (Semi Anechoic Chamber)
Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Due
1. |Spectrum Analyzer Agilent | N9010A-526| MY53400071 | 2015. 09. 14 | 2016. 09. 13
2. |Test Receiver R&S ESCS30 100338 2015. 06. 24| 2016. 06. 23
3. [Amplifier HP 8447D 2944A06305 |2016.02.23|2017.02.22
4. |Bilog Antenna CHASE CBL6112D 33821 2016.01.30(2017.01.29
5. |[Loop Antenna R&S HFH2-72 891847/27 |2015.12.24|2016.12.23
6. |Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
4.2.2. Frequency Range Above 1GHz (Fully Anechoic Chamber)
Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Due
1. |[Spectrum Analyzer| Agilent E4446A | US44300366 | 2015. 08.20 | 2016. 08. 19
3. |Amplifier Sonoma 310N 187161 2015.06. 17 | 2016. 06. 16
4. |5G Notch Filter | MISTOWare | 0450502 | 459775 |2016.01. 28/ 2017. 01. 27
Circuits
5. 15G Notch Filter | MISTOWar® | 0555083 | 459481 |2016. 01.28|2017. 01. 27
Circuits
6. 15G Notch Filter | MISTOWA® | 0258771 | 459776 |2016. 01.28|2017. 01. 27
Circuits
7. %;‘ilgelﬁg%{egm ETS'andgre 3117 00135902 | 2016. 03. 05 | 2017. 03. 04
Horn Antenna EMCO 3116 2653 2015.10. 20 | 2016. 10. 19
Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
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4.3. RF Conducted Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Due
1. |Spectrum Analyzer| Agilent [N9010A-507| MY52220264 | 2015.08.20 | 2016. 08. 19
2. |Power Meter Anritsu ML2495A 1145008 2015. 10. 23 | 2016. 10. 22
3. |Power Sensor Anritsu MA2411B 1126096 2015.10. 23 | 2016. 10. 22
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CONDUCTED EMISSION MEASUREMET

5.1. Block Diagram of Test Setup

Shielded Room Setup Diagram

40cm
- >
EUT Peripherals
Test Receiver
80cm
Table 80/cm Table
AMN LISN
N
Ground Plane
5.2. Power Line Conducted Emission Limit
v Conducted Limit
requenc
E 4 Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuVvV 46 dBuV
5SMHz ~ 30MHz 60 dBuVvV 50 dBpV

Remark 1.: If the average limit is met when using a Quasi-Peak detector,
the measurement using the average detector is not required.
2.: The lower limit applies to the band edges.

5.3. Test Procedure

5.3.1. To set up the EUT as indicated in ANSI C 63.10. The EUT was placed on the
table which has 80 cm height to the ground and 40 cm distance to the

conducting wall.

5.3.2. Power supplier of the EUT was connected to the AC mains through an
Artificial Mains Network (A.M.N.).

5.3.3. The AC power supplies to all peripheral devices must be provided through
line impedance stabilization network (L.I.S.N.)

5.3.4. Checking frequency range from 150 kHz to 30 MHz and record the emission

which does not have 20 dB below limit.
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5.4. Conducted Emission Measurement Results

PASSED.
Test Date 2016/06/01 Temp./Hum. 25 /60
Test Voltage AC 120V, 60Hz
Data: 2 File: D:test data’REPORT'2016'C1M1605XXX'C 1M1605220-C-D-RF.EMG (2)
BOLMI {(dBu\v) Date; 2016-06-01
T0
CC 15C
60\ | FCC PART 15
CC 15C
50\ | FCC PART 15C (AV)
40
30 1
20
10
[}
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 2
Condition : ENV42008 1008169 Phase : NEUTRAL
Limit ¢ FCC PART 15C
Env. / Ins. : 25%C / 60% ESR3 (1774) Engineer : Tim
EUT : mPAD-12-CHT4-I
Power Rating : 12@Vac/60Hz
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Lewvel Limits Margin Remark
(MHz) (dB) (dB)  (dB) (dBpv)  (dBpv) (dBpv)  (dB)
1 2.153 11.43 @.e3 9. 86 13.97 35.29 55.82 20,53 Average
2 2.153 11.43 @.e3 9. 86 25.63 46,95 65,82 18.87 QP
3 2.183 11.31 @.e3 9. 86 4,36 25.56 54,33 28.77 Average
4 2.183 11.31 @.e3 9. 86 18.32 39,52 G4, 33 24.81 QP
5 @.229 11.20 @.e3 9.86 @.89 21.98 52.48 30.58 Average
] @.229 11.20 @.e3 9.86 11.3@ 32.39 62. 48 30.09 QP
7 2.587 18.99 .04 9.86 18.45 39.34 46,00 6.66 Average
8 2.587 18.99 .04 9.86 19.95 40. 84 56.00 15.16 QP
9 3.565 11.14 @.12 9.87 1.58 22.71 46,00 23.29 Average
10 3.565 11.14 @.12 9.87 108.71 31.84 56.00 24.16 QP
11 15.388 13.41 @.25 9.90 4.15 27.71 50. 00 22.29 Average
12 15.388 13.41 @.25 9.90 8.93 32.49 60. 08 27.51 QP
Remarks: 1. Emission Lewvel= AMN Factor + Cable Loss + Pulse Att. + Reading.
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Test Date 2016/06/01 Temp./Hum. 25 /60
Test Voltage AC 120V, 60Hz
Data: 1 File: D:test datalREPORT2016\C 1M 1605XXXC1M1605220-C-D-RF.EMG (2)
Lewvel (dBuW) Date: 2016-06-01
80
70

. 0\ | FCC PART 15C
£C PART 15[
50\ | FCC PART 15C (AV)

40
30
1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 1
Condition : ENV4200 100169 Phase : LINE
Limit : FCC PART 15C
Env. / Ins. : 25%C / 60O% ESR3 (1774) Engineer : Tim
EUT : mPAD-12-CHT4-I
Power Rating : 1208Vac/60Hz
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpv)  (dByv) (dBpv)  (dB)

i 8.153 18.75 @.e3 9. 86 11. 8@ 32.44 55.82 23.38 Average
2 2.153 1@.75 @.e3 9. 86 26.19 46. 83 65. 82 18.99 QP
3 2.169 10.73 @.e3 9. 86 1z.97 33.59 54,99 21. 4a Average
4 2.169 10.73 @.e3 9. 86 23.89 43.71 64,99 21.28 QF
5 g.184 10.7@ @.e3 9. 86 6.35 26.94 54, 28 27.34 Average
G g.184 10.7@ @.e3 9. 86 18.@5 38.64 G4, 28 25.64 QP
7 @.587 1@.55 @. a4 9. 86 15.5a 35.95 46. 00 1@. a5 Average
8 @.587 1@.55 @. a4 9. 86 18. 42 38.87 56. 0 17.13 QP
9 3.454 1@.63 @.12 9.87 1.37 21.99 46,00 24.01 Average
10 3.454 1@.63 @.12 9.87 9.71 30.33 56.00 25.67 QP
11 15.226 12.36 @.25 9.90 .94 23.45 50. 00 26.55 Average
12 15.226 12.36 @.25 9.90 6.36 28.87 60. 08 31.13 QP

Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading.
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6. RADIATED EMISSION MEASUREMENT

6.1. Block Diagram of Test Setup

6.1.1. Block Diagram of connection between EUT and simulators
Indicated as section 3.7

6.1.2. Semi-Anechoic Chamber (3m) Setup Diagram for 9kHz-30MHz

Antenna Tower

Antenna height is fixed to 1 m

3m l

Turn Table

0.8m

Ground Plane

TEST EQUIPMENT

6.1.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000 MHz

— Antenna height is varied from 1 m to 4 m

3m I

Turn Table

0.8m

Ground Plane
TEST EQUIPMENT
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6.1.4. Fully Anechoic Chamber (3m) Setup Diagram for above 1GHz

Antenna Tower

Antenna height is varied from 1 m to 4 m

1.5m

Ground Plane
— TEST EQUIPMENT |

6.2. Radiated Emission Limits

Radiated emissions fall in restricted bands, as defined in Section 15.205 must be in
compliance with the radiated emission limits specified in 15.209 as below.

6.2.1. General Limit

. Field Strengths Limits
Frequency (MHz) Distance (m)
pV/m dBuV/m
0.009 - 0.490 300 67.6 2400/kHz
0.490 - 1.705 30 87.6 24000/kHz
1.705 - 30 30 29.5 30
30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark: (1) dBuV/m =20 log (WV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) Fundamental and emission fall within operation band are exempted from
this section.

(5) Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured
value complies with the average limit, then it is unnecessary to perform
an average measurement.
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6.2.2. Limit for non-restricted frequency above 1 GHz

Frequency Band (MHz) E.LLR.P. Limit Field Strength Limit at 3 m
5150 to 5250 68.2
5250 to 5350 -27 dBm 68.2
5470 to 5725 68.2

Note: Field Strength at 3 m= E.ILR.P. +95.2 dB

Frequency

Band (MHz) Field Strength Limit at 3 m

15.407(b)(4)(1) All emissions shall be limited to a level
of 68.2 dBuV/m at 75 MHz or more above or below the
band edge increasing linearly to 105.2dBuV/m at 25 MHz
above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 110.8
dBuV/m at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing
linearly to a level of 68.2 dBuV/m at the band edge.

15.407(b)(4)(ii) ,compliance with the emission limits in

§ 15.247(d) Shall be at least 30dB below that in the 100
kHz bandwidth within the band that contains the highest
level of the desired power,. Attenuation below the general
[ ] | limits specified in §15.209(a) is not required. In
addition,radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209(a) (see

5725t0 5850 | [X

§15.205(c))
= U-NII-2band
- (5725-5850 MHz)

EIRP {d Br/MHz)
1]

o
=
=
-l - - - - - - -
Frequency {MHz)
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,

Page 25 of 86
Tel: +886 2 26099301

New Taipei City244, Taiwan

6.3. Test Procedure

Frequency Range 9kHz~30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level.
In order to find the maximum emission, all of the interface cables were manipulated
according to ANSI C63.10-2013 regulation.

(1) RBW = 9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)

Frequency Range 30MHz ~ 40GHz:

The EUT setup on the turn table which has 0.8m (For 30-1000MHz) or 1.5m (For
Above 1GHz) height to the ground. The turn table rotated 360 degrees and antenna
varied from 1 m to 4 m to find the maximum emission level. Both horizontal and
vertical polarization are required. In order to find the maximum emission, all of the
interface cables were manipulated according to ANSI C63.10-2013 regulation.

Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:

(1) RBW =120kHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.
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Frequency above 1GHz to 10th harmonic (up to 40 GHz):
Peak Detector:

(1) RBW =1MHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the
average detector is not required. Otherwise using average for finally measurement.

Average Detector:
m Option 1:

(1) RBW =1 MHz
(2) VBW>1/T.

Modulation Type | T (ms) | 1/ T (kHz) | VBW Setting (kHz)
802.11a 2.020 0.50 0.50
802.11ac-VHT20 0.196 5.10 5.10
802.11ac-VHT40 | 0.1152 8.68 8.68
802.11ac-VHT80 0.076 13.16 13.16

N/A: 1/ T is not implemented when duty cycle presented in section 3.5 is > 98 %.
(1) Detector = Peak.

(2) Sweep time = auto.

(3) Trace mode = max hold.

(4) Allow sweeps to continue until the trace stabilizes.

[IOption 2:
Average Emission Level= Peak Emission Level+ D.C.C.F.

6.4. Measurement Result Explanation
mPeak Emission Level=Antenna Factor + Cable Loss + Meter Reading
m Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
[JAverage Emission Level= Peak Emission Level+ DCCF
Duty Cycle Correction Factor (DCCF)= 20log (TX on/TX on+ofr) presented in
section 3.5
6.5. Test Results
PASSED.
Test Date 2016/06/03 Temp./Hum. 22 /58
Test Voltage AC 120V, 60Hz
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6.5.1. Emissions within Restricted Frequency Bands

6.5.1.1. Frequency 9kHz~30MHz
The emissions (9kHz~30MHz) not reported for there is no
emission be found.

6.5.1.2. Frequency 30MHz~1000MHz

UNII Band I
Mode 802.11ac-VHT40

Frequency TX 5230MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
308.39 13.37 4.76 18.20 36.33 46.00 9.67 Peak
385.02 15.23 5.53 17.29 38.05 46.00 7.95 Peak
461.65 16.46 6.17 14.24 36.87 46.00 9.13 Peak
924.34 20.72 7.69 8.97 37.38 46.00 8.62 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

40.67 12.98 2.52 17.12 32.62 40.00 7.38 Peak
385.02 15.23 5.53 20.69 41.45 46.00 4.55 Peak
461.65 16.46 6.17 22.55 45.18 46.00 0.82 Peak
539.25 17.53 6.47 17.19 41.19 46.00 4.81 Peak
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6.5.1.3. Frequency Above 1 GHz to 10™ harmonics

Band Edge:
Mode 802.11a Frequency TX 5180MHz
1 OTLeveI {dBuWim})
100
80 , ABOVE flGHZ(PK)
«. N P
% WMWW»MMJ”&M‘\W
40
20
1:!5[18{] 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.44 34.45 8.84 22.17 65.46 74.00 8.54  Peak
5149.96 34.45 8.84 13.79 57.08 74.00 16.92  Peak
5178.16 34.48 8.77 63.07 106.32 - - Peak
10_(Level (dBuVim)
100 3
80
60 ABOVEIGH )
4 -GdB
40
20
125{]8{] 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.24 34.45 8.84 2.54 45.83 54.00 8.17 Average
5149.96 34.45 8.84 2.41 45.70 54.00 8.30 Average
5181.16 34.48 8.77 54.14 97.39 - ---  Average
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Mode 802.11a Frequency TX 5180MHz
m_{LeveI (dBuVim)
100
80 ABOVE MGHZ(PK)
o ", ;60B

40

20

[}

5080 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.44 34.45 8.84 20.05 63.34 74.00 10.66  Peak
5149.96 34.45 8.84 17.99 61.28 74.00 12.72  Peak
5182.24 34.48 8.77 62.46 105.71 -—- -—- Peak
1 {JTLeUel {dBuVWim})
100 3
20
60 ABOVENG 4
+g Al -6dB
40
20
0508{] 5090. 5110. 5130. 5150. 5170. 5190. 5200

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.16 34.45 8.84 1.83 45.12 54.00 8.88 Average
5149.96 34.45 8.84 1.83 45.12 54.00 8.88 Average
5177.80 34.48 8.77 54.61 97.86 - ---  Average
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Mode 802.11a Frequency TX 5320MHz

107 Level (dBuVim)

100

80
ABOVE 1GHZ(PK])

% Mﬂr‘ jN WWWM?"W

40

1%}

20

0

5300 5310. 5330. 5350. 5370. 5300. 5410. 5420
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5321.00 34.62 8.70 63.07 106.39 - --- Peak
5350.04 34.65 8.61 17.36 60.62 74.00 13.38  Peak
5351.24 34.65 8.61 21.87 65.13 74.00 8.87  Peak
10_{Le\.rel {dBuVWim}
100 1
80
60 ABOVE AGHZ{AV)
22 -6dB
40
20
05300 5310. 5330. 5350. 5370. 5300. 5410. 5420

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5318.84 34.62 8.70 55.13 98.45 - ---  Average
5350.04 34.65 8.61 2.60 45.86 54.00 8.14 Average
5351.24 34.65 8.61 2.86 46.12 54.00 7.88 Average
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Mode 802.11a Frequency TX 5320MHz
1 {JTLeUel {dBuVWim})
100
&0 ABOVE |GHZ(PK)
i o W 5 -6dB
o %UMMWMMMMM

40

20

=

5300 5310. 5330. 5350. 5370. 5390. 5410. 5420
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5315.60 34.62 8.70 61.94 105.26 --- - Peak
5350.04 34.65 8.61 21.40 64.66 74.00 9.34 Peak
5351.36 34.65 8.61 21.87 65.13 74.00 8.87 Peak
107Leve! (dBuVim)
100 1
20
60 ABOVE 1GHZ(AV)
" = 6B
40
20
053{]0 5310. 5330. 5350. 5370. 5390. 5410. 5420
Freguency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5323.16 34.62 8.70 53.95 97.27 --- ---  Average
5350.04 34.65 8.61 2.57 45.83 54.00 8.17 Average
5351.00 34.65 8.61 2.60 45.86 54.00 8.14 Average
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Mode 802.11a Frequency TX 5500MHz
1 {JTLeUel {dBuVWim})
100
&0 ABOVE"JGHZ(PK)
. .w,w Yoy n}ﬁ:mﬁ
50 WMMMW lﬂ
40
20
0541{] 5420. 5440. 5460. 5480. 5500. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5467.53 34.77 8.65 20.18 63.60 74.00 1040  Peak
5469.95 34.77 8.65 12.93 56.35 74.00 17.65  Peak
5496.35 34.78 8.69 61.13 104.60 - -—- Peak
1 {JTLeUel {dBuVWim})
100 3
80
60 ABOVE 1 AV)
. -G8
40
20
0541{] 5420. 5440. 5460. 5480. 5500. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.07 34.75 8.61 1.69 45.05 54.00 8.95 Average
5469.95 34.77 8.65 2.34 45.76 54.00 8.24 Average
5501.85 34.80 8.73 52.39 95.92 - ---  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level (dBuVim})

100

&0 ABOVE GHZ(PK]

‘.1 | .‘IW“ Wqﬂ_ﬁ'
i il
o0 M&WAMMMMWW

40

20

5410 5420. 5440. 5460. 5480. 5500. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5469.62 34.77 8.65 25.68 69.10 74.00 490  Peak
5469.95 34.77 8.65 15.66 59.08 74.00 1492  Peak
5502.18 34.80 8.73 63.32 106.85 -—- -—- Peak
1 {JTLeUel {dBuVWim})
100 3
20
60 ABOVE 1G V)
2 -6dB]
40
20
0541{] 5420. 5440. 5460. 5480. 5500. 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.62 34.75 8.61 1.80 45.16 54.00 8.84 Average
5469.95 34.77 8.65 2.58 46.00 54.00 8.00 Average
5501.85 34.80 8.73 54.56 98.09 - ---  Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11a Frequency TX 5700MHz
107 Level (dBuVim})
100
&o ABOVE 1GHZ({PK)
MIIIHMJ?M "\IUII'J‘Il P 3 -6dB
60 WM'\ME WMMWMWWW
40
20
05580 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5697.60 35.03 9.68 61.36 106.07 --- --- Peak
5725.04 35.07 9.78 15.71 60.56 74.00 13.44  Peak
5726.16 35.07 9.78 19.70 64.55 74.00 945  Peak
1 {JTLeUel {dBuVWim})
100 1
20
60 ABOVE 1GHZ(AV)
7 6dB
40
20
1:!568{] 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5699.20 35.03 9.68 51.71 96.42 - - Peak
5725.04 35.07 9.78 2.00 46.85 54.00 7.15 Peak
5725.76 35.07 9.78 2.07 46.92 54.00 7.08 Peak
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11a Frequency TX 5700MHz

107 Level (dBuVim})

100

80
ABDVE 1GHZ(PK]

o P %WMMWMMMWW

40

20

5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5701.84 35.05 9.73 61.77 106.55 --- --- Peak
5725.04 35.07 9.78 12.36 57.21 74.00 16.79  Peak
5725.60 35.07 9.78 20.96 65.81 74.00 8.19  Peak
1 {JTLeUel {dBuVWim})
100 1
20
60 ABOVE 1GHZ(AV)
23 -6dB
40
20
0568{] 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5697.04 35.03 9.68 52.66 97.37 - - Peak
5725.04 35.07 9.78 2.50 47.35 54.00 6.65 Peak
5725.84 35.07 9.78 2.69 47.54 54.00 6.46 Peak
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11a Frequency TX 5720MHz
1 {JTLeUel {dBu‘Ul'rm}
100
o ABOVE 1GHZ(PK)
b ) _6dB

60

40

20

b MWW%MMWW 3
EMWMMWWM

5700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5830. 5950
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5719.25 35.07 9.78 59.50 104.35 - - Peak
5850.00 35.21 9.86 10.55 55.62 74.00 18.38  Peak
5942.50 35.34 9.56 12.87 57.77 74.00 16.23  Peak
1 {JTLeUel {dBuVWim})
100 1
80
60 ABOVE 1GHZ{AV)
I \‘ -GdB
LT L =
40
20
0570{] 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5830. 5950
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5722.00 35.07 9.78 50.83 95.68 - - Peak
5850.00 35.21 9.86 -0.23 44 .84 54.00 9.16 Peak
5871.75 35.26 9.78 -0.02 45.02 54.00 8.98 Peak
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Mode 802.11a Frequency TX 5720MHz
1 {JTLeUel {dBuVWim})
100
80 ABOVE 1GHZ(PK)
bﬁ“” I -6dB

40

20

"
60 i 3
i e T bt b g A ety

5700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5830. 5950
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5718.25 35.07 9.78 61.23 106.08 -— - Peak
5850.00 35.21 9.86 10.80 55.87 74.00 18.13  Peak
5924.25 35.32 9.62 12.78 57.72 74.00 16.28  Peak
1 {JTLeUel {dBuVWim})
100 4
80
60 ABOVE 1GHZ{AV)
N N -6dB
aha 3
40
20
05700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5830. 5950
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5721.75 35.07 9.78 52.19 97.04 -— -— Peak
5850.00 35.21 9.86 -0.23 44 .84 54.00 9.16 Peak
5908.00 35.30 9.68 0.11 45.09 54.00 8.91 Peak
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Mode 802.11ac-VHT?20 TX 5180MHz

Frequency

11_||,L<->\.r(->l {dBuVWim})

10 E

m L

ABOVE [IGHZ(PK])

70 - -6dB
WWMWMWW
50
30
10
05080 5090. 5110. 5130. 5150. 5170. 5190. 5200

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.44 34.45 8.84 24.20 67.49 74.00 6.51 Peak
5149.96 34.45 8.84 24.94 68.23 74.00 5.77 Peak
5173.60 34.48 8.77 65.33 108.58 -—- -—- Peak
4o71eve! (dBuVim)
100 2
20
60 ABDVE 1GHZ(AV)
e -6dB
40 i ———— R
20
0508{] 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.00 34.45 8.84 6.78 50.07 54.00 3.93 Average
5149.96 34.45 8.84 6.62 4991 54.00 4.09 Average
5185.24 34.48 8.77 56.32 99.57 -—- ---  Average
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Mode 802.11ac-VHT20 Frequency TX 5180MHz

117Leve| (dBuVim)

10

90

ABOVE 1GHZ{PK)
70 1 e 6dB

N |

30

10
0

5080 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.00 34.45 8.84 24.52 67.81 74.00 6.19  Peak
5149.96 34.45 8.84 22.07 65.36 74.00 8.64  Peak
5174.20 34.48 8.77 66.36 109.61 --- --- Peak

107 Level (dBuVim)

100

80

60
P ABOVE 1GHZ{AV)

i -6dB

40

20

0

5080 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.60 34.45 8.84 7.74 51.03 54.00 2.97 Average
5149.96 34.45 8.84 8.29 51.58 54.00 2.42  Average
5173.00 34.47 8.81 57.06 100.34 - ---  Average
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11ac-VHT?20

Frequency

TX 5320MHz

11_||,L<->\.r(->l {dBuVWim})

110 ]

90

ABOVE [IGHZ(PK])

70 AT

-6dB

30

10

MWMWMMWM

=

5300 5310. 5330. 5350. 5370. 5390. 5410. 5420
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5314.04 34.62 8.70 66.92 110.24 --- - Peak
5350.04 34.65 8.61 20.43 63.69 74.00 10.31  Peak
5351.36 34.65 8.61 21.71 64.97 74.00 9.03  Peak
4o71eve! (dBuVim) 1
100
20
60 ABOVE AGHZ{AV)
e -6dB
40
20
0530{] 5310. 5330. 5350. 5370. 5390. 5410. 5420
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5327.36 34.63 8.66 57.81 101.10 --- ---  Average
5350.04 34.65 8.61 6.44 49.70 54.00 430 Average
5351.60 34.65 8.61 6.56 49.82 54.00 4.18 Average
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Mode 802.11ac-VHT?20

Frequency

TX 5320MHz

11_||,L<->\.r(->l {dBuVWim})

110 1

90

ABOVE [IGHZ(PK])

70 Ty

-6dB

30

10

w

=

5300 5310. 5330. 5350. 5370. 5390. 5410. 5420
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.04 34.62 8.70 65.45 108.77 --- - Peak
5350.04 34.65 8.61 19.69 62.95 74.00 11.05  Peak
5350.40 34.65 8.61 19.56 62.82 74.00 11.18  Peak
4o71eve! (dBuVim)
100 1
20
60 ABOVE AGHZ{AV)
B -6dB
40
20
1:!53{]{] 5310. 5330. 5350. 5370. 5390. 5410. 5420
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.76 34.63 8.66 56.05 99.34 --- ---  Average
5350.04 34.65 8.61 5.82 49.08 54.00 4.92 Average
5350.64 34.65 8.61 5.50 48.76 54.00 5.24 Average

File Number: C1M1605220

Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology

No. 53-11, Dingfu, Linkou, Dist.,

New Taipei City244,

Corp.

Taiwan

Page 42 of 86
Tel: +886 2 26099301

Fax: +886 2 26099303

Mode

802.11ac-VHT?20

Frequency

TX 5500MHz

107,
100

80

60

40

20

Level (dBuVim})

ABOVE1 QEKJ

5410 5420. 5440. 5480. 5500. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5468.85 34.77 8.65 14.33 57.75 74.00 16.25  Peak
5469.95 34.77 8.65 14.20 57.62 74.00 16.38  Peak
5504.82 34.80 8.73 61.82 105.35 - - Peak
4o71eve! (dBuVim)
100 =
20
60 AHBOVE 1GHZ(A
-6dB
40
20
0541{] 5420. 5440. 5480. 5500. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5469.62 34.77 8.65 3.81 47.23 54.00 6.77 Average
5469.95 34.77 8.65 3.84 47.26 54.00 6.74 Average
5505.92 34.80 8.73 53.85 97.38 - ---  Average
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Mode 802.11ac-VHT20 Frequency TX 5500MHz

11_||,L<->\.r(->l {dBuVWim})
10 3

a0

oL h\BOVE 1G )
70 > ﬂv,zf’ 608
W MMMI

50

30

10

%510 5420. 5440. 5460. 5430. 5500. 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5467.75 34.77 8.65 17.36 60.78 74.00 13.22  Peak
5469.95 34.77 8.65 18.39 61.81 74.00 12.19  Peak
5504.05 34.80 8.73 64.78 108.31 -—- -—- Peak
Level {dBuVim)

107,
100

80

60 ABOVE 1GHZ{AV])

2 .~ _6dB

40

20

5410 5420. 5440. 5460. 5480. 5500. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5469.18 34.77 8.65 4.56 47.98 54.00 6.02 Average
5469.95 34.77 8.65 4.60 48.02 54.00 5.98 Average
5495.03 34.78 8.69 55.69 99.16 - ---  Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT20 Frequency TX 5700MHz

107 Level (dBuVim})

100

80
ABDVE 1GHZ(PK]

Ty _6dB
e
60 MMWJ'\HMMWWWM

40

20

5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5696.56 35.03 9.68 61.71 106.42 --- --- Peak
5725.04 35.07 9.78 20.52 65.37 74.00 8.63 Peak
5725.28 35.07 9.78 19.54 64.39 74.00 9.61 Peak
1 {JTLeUel {dBuVWim})
100 1
20
60 ABOVE 1GHZ(AV)
T -6dB
40
20
1:!568{] 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5694.16 35.03 9.68 52.97 97.68 - ---  Average
5725.04 35.07 9.78 491 49.76 54.00 4.24 Average
5725.36 35.07 9.78 491 49.76 54.00 4.24  Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT?20

Frequency

TX 5700MHz

107 Level (dBuVim})

100

80

ABDVE 1GHZ(PK]

T

-6dB

40

20

50 A

5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5696.80 35.03 9.68 62.28 106.99 --- - Peak
5725.04 35.07 9.78 19.33 64.18 74.00 9.82 Peak
5725.20 35.07 9.78 21.44 66.29 74.00 7.71 Peak
4o71eve! (dBuVim)
100 1
20
60 ABOVE 1GHZ{AV)
40
20
05680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5694.24 35.03 9.68 53.67 98.38 --- ---  Average
5725.04 35.07 9.78 6.88 51.73 54.00 2.27 Average
5725.36 35.07 9.78 6.38 51.23 54.00 2.77 Average
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Mode 802.11ac-VHT?20

TX 5720MHz

Frequency

107 Level (dBuVim})

100

80

ABOVE 1GHZ(PK]

-6dB

40

20

60 WE 3
R B T TS g L Lty PERTE e

5700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5810. 5830. 5850
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5728.00 35.07 9.78 60.54 105.39 --- - Peak
5850.00 35.21 9.86 10.46 55.53 74.00 18.47  Peak
5859.25 35.23 9.82 13.42 58.47 74.00 15.53  Peak
4o71eve! (dBuVim)
100 3|
20
60 ABOVE 1GHZ{AV)
A N Y1 > 3 -6dB
40
20
0570{] 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5810. 5830. 5850
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5713.25 35.05 9.73 51.53 96.31 --- ---  Average
5850.00 35.21 9.86 0.71 45.78 54.00 8.22 Average
5884.50 35.26 9.78 1.67 46.71 54.00 7.29 Average
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Mode 802.11ac-VHT20 Frequency TX 5720MHz
1 {JTLeUel {dBuVWim})
100
& ot ABOVE 1GHZ(PK]
= 'm‘ -6dB

60

40

20

3
WEWWMWMWWW

5700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5810. 5830. 5850
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5726.75 35.07 9.78 61.17 106.02 --- - Peak
5850.00 35.21 9.86 10.85 55.92 74.00 18.08  Peak
5940.75 35.34 9.56 12.76 57.66 74.00 16.34  Peak
4o71eve! (dBuVim)
100 1
20
60 ABOVE 1GHZ{AV)
VO R R 23 -6dB
40
20
05700 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5810. 5830. 5850
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5726.75 35.07 9.78 52.71 97.56 --- ---  Average
5850.00 35.21 9.86 1.32 46.39 54.00 7.61 Average
5854.25 35.23 9.82 1.73 46.78 54.00 7.22  Average
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Mode 802.11ac-VHT40 Frequency TX 5190MHz
1 {JTLeUel {dBuVWim})
100 3‘11‘
80 m F(PK)
o -6dB
60 M
[FRUUIPIEY JYU PRI SHUR NPT
40
20
R T T 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 8.84 15.35 58.64 74.00 1536  Peak
5150.05 34.45 8.84 14.38 57.67 74.00 16.33  Peak
5204.72 34.50 8.74 56.61 99.85 --- --- Peak

97 Level (dBuVim})

90
80
70

60
ABOVE 1GHZ{AV)

40

30

20

10

5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.17 34.45 8.84 5.55 48.84 54.00 5.16 Average
5150.05 34.45 8.84 5.66 48.95 54.00 5.05 Average
5205.05 34.50 8.74 48.06 91.30 - ---  Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT40 Frequency TX 5190MHz

107 Level ({dBuVim) 5

80
ABOVE 1GHZ(PK)

£ -6dB

SUMMWWWM

40

20

051{]{] 5110. 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.08 34.45 8.84 18.86 62.15 74.00 11.85  Peak
5150.05 34.45 8.84 16.86 60.15 74.00 13.85  Peak
5179.53 34.48 8.77 58.36 101.61 --- --- Peak
gTLe\.reI (dBuV/m) 5
90
80
70
80 4 ABOVE 1GHZ{AV)
50 P el -68
40
30
20
10
05100 5110, 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.40 34.45 8.84 8.22 51.51 54.00 2.49 Average
5150.05 34.45 8.84 8.20 51.49 54.00 2.51 Average
5199.88 34.50 8.74 48.69 91.93 - ---  Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT40 Frequency TX 5310MHz
1 {JTLeUel {dBuVWim}) |
100
&0 ;’1\ ABOVE fIGHZ(PK)
L’ i _6dB

% Mj%»&wwww

40

20

=

5280 5290. 5310. 5330. 5350. 5370. 5390. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5317.80 34.62 8.70 59.61 102.93 --- - Peak
5349.96 34.65 8.61 15.53 58.79 74.00 1521  Peak
5352.60 34.65 8.61 20.02 63.28 74.00 10.72  Peak
g7Level (dBuVim)
90
20
T0
60 ABOVE AGHZ{AV)
50 e e _6dB
40 s A
30
20
10
0528{] 5290. 5310. 5330. 5350. 5370. 5390. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.40 34.62 8.70 51.50 94.82 --- ---  Average
5349.96 34.65 8.61 7.14 50.40 54.00 3.60 Average
5350.80 34.65 8.61 7.62 50.88 54.00 3.12  Average
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Mode 802.11ac-VHT40 Frequency TX 5310MHz
1 {JTLeUel {dBuVWim}) -
100
&o /W—N\rm"\ ABOVE [IGHZ{PK)
o N _6dB
AP %
60
40
20
0528{] 5290. 5310. 5330. 5350. 5370. 5390. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5294.76 34.60 8.74 58.31 101.65 -— - Peak
5349.96 34.65 8.61 15.36 58.62 74.00 15.38  Peak
5350.80 34.65 8.61 19.06 62.32 74.00 11.68  Peak
9_II,L<->\.r(->I {dBuVWim}) ;
a0
80
7O
60
L ABOVE AGHZ{AV)
50 WW% 6B
e S I
40
30
20
10
0528{] 5290. 5310. 5330. 5350. 5370. 5390. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.40 34.62 8.70 49.74 93.06 -— ---  Average
5349.96 34.65 8.61 7.14 50.40 54.00 3.60 Average
5350.44 34.65 8.61 7.80 51.06 54.00 2.94 Average

File Number: C1M1605220
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Mode 802.11ac-VHT40 Frequency TX 5510MHz
4o71eve! (dBuVim) g
100
& /MN mtm
i \gaB
* WWWWMMNM ¥ S e
40
20
0540{] 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5466.92 34.77 8.65 20.49 63.91 74.00 10.09  Peak
5470.00 34.77 8.65 17.07 60.49 74.00 13.51  Peak
5503.60 34.80 8.73 57.56 101.09 - - Peak
g7Level (dBuVim) _
90
20
T0
60 1.4 ABOVE 1G V)
50 WMWWWWMH -6dB
40
30
20
10
0540{] 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5466.92 34.77 8.65 941 52.83 54.00 1.17 Average
5470.00 34.77 8.65 8.23 51.65 54.00 2.35 Average
5496.60 34.80 8.73 49.83 93.36 - ---  Average

File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT40 Frequency TX 5510MHz
4o71eve! (dBuVim)
100 3
&o f Wztpm
W 6dB
s memmwwbw' o
40
20
1:!54{]{] 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5469.30 34.77 8.65 20.61 64.03 74.00 9.97  Peak
5470.00 34.77 8.65 17.76 61.18 74.00 12.82  Peak
5496.32 34.78 8.69 56.66 100.13 - - Peak
Level {dBuVim)
21? :
20
T0
60 12»»' ABOVE 1 AV)
50 MMWMWW“
40
30
20
10
1:!54{]{] 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5468.88 34.77 8.65 8.92 52.34 54.00 1.66  Average
5470.00 34.77 8.65 9.62 53.04 54.00 0.96 Average
5497.30 34.80 8.73 48.42 91.95 - ---  Average
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Mode 802.11ac-VHT40 Frequency TX 5670MHz
1 {JTLeUel {dBuVWim})
100
&0 V'm ABOVE 1GHZ(PK)
-GdB
60 MWMMWMWWW
40
20
0564{] 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5780
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5660.30 34.99 9.47 60.56 105.02 -— - Peak
5724.98 35.07 9.78 14.68 59.53 74.00 14.47  Peak
5729.60 35.07 9.78 17.90 62.75 74.00 11.25 Peak
9_II,L<->\.r(->I {dBuVWim})
a0
80
7O
60 ABOVE 1GHZ{AV)
50 Ty _6dB
40
30
20
10
0564{] 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5780
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5657.78 34.99 9.47 52.03 96.49 -— ---  Average
5724.98 35.07 9.78 4.72 49.57 54.00 4.43 Average
5726.52 35.07 9.78 5.73 50.58 54.00 3.42 Average

File Number: C1M1605220
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Mode 802.11ac-VHT40 Frequency TX 5670MHz

1 {JTLeUel {dBuVWim})
100 WJJW

80 ABOVE 1GHZ{PK)

Mg 6dB
M

60 %W%

40

20

5520 5650, 5670. 5690, 5710. 5730. 5750, 5770. 5780

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5660.58 34.99 9.47 60.41 104.87 --- --- Peak
5724.98 35.07 9.78 17.84 62.69 74.00 11.31  Peak
5733.10 35.07 9.78 18.72 63.57 74.00 10.43  Peak

97 Level (dBuVim})

90
80
70
60

ABOVE 1GHZ{AV)
50 WJM -6dB

L

40

30

20

10

1:!564{] 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5780
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5660.72 34.99 9.47 52.27 96.73 - ---  Average
5724.98 35.07 9.78 6.04 50.89 54.00 3.11 Average
5726.52 35.07 9.78 7.22 52.07 54.00 1.93 Average
File Number: C1M1605220 Report Number: EM-F160347
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Mode 802.11ac-VHT40 Frequency TX 5710MHz
1 {JTLeUel {dBuVWim}) ;
100
80 fﬂ ABOVE 1GHZ(PK)
o Y g, -6dB

T
60 3

b et bbb i manal S )
40

20

5650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5697.40 35.03 9.68 57.49 102.20 --- --- Peak
5850.10 35.21 9.86 9.96 55.03 74.00 18.97  Peak
5891.50 35.28 9.74 12.35 57.37 74.00 16.63  Peak
g7Level (dBuVim) .
90
20
70
60 " ABOVE 1GHZ{AV)
50| _s" ] [ o ~6dB
40
30
20
10
05650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5700.10 35.03 9.68 49.44 94.15 - ---  Average
5850.10 35.21 9.86 1.57 46.64 54.00 7.36 Average
5861.50 35.23 9.82 2.35 47.40 54.00 6.60 Average
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX N Page 57 of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11ac-VHT40 Frequency TX 5710MHz

107 Level (dBuVim})

100

80
ABOVE 1GHZ(PK]

) Ww “‘“W'\ﬁ . -GdB

60 M;M W O I I

40

20

5650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5708.50 35.05 9.73 58.34 103.12 --- --- Peak
5850.10 35.21 9.86 10.23 55.30 74.00 18.70  Peak
5887.90 35.28 9.74 12.64 57.66 74.00 16.34  Peak

97 Level (dBuVim})

90
80

70

60
ABOVE 1GHZ{AV)

50| oasf e o 213 -6dB

40

30

20

10

5650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5698.00 35.03 9.68 51.03 95.74 - ---  Average
5850.10 35.21 9.86 1.78 46.85 54.00 7.15 Average
5863.00 35.23 9.82 2.77 47.82 54.00 6.18 Average
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.
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Mode 802.11ac-VHTS80 Frequency TX 5210MHz
g7Level (dBuVim)
20 ,LW1GHZ[PKJ
70 - -648
. M WL"”W
50
40
30
20
10
0509{] 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5250
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5139.60 34.45 8.84 18.51 61.80 74.00 1220  Peak
5150.00 34.45 8.84 15.01 58.30 74.00 15.70  Peak
5236.08 34.53 8.74 53.55 96.82 - - Peak
g7Level (dBuVim)
a0 3
20
T0
60 ABOVE 1GHF{AV)
50 —— mj . -6dB
10 et 7T
30
20
10
0509{] 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5250
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5141.52 34.45 8.84 5.55 48.84 54.00 5.16 Average
5150.00 34.45 8.84 4.93 48.22 54.00 5.78 Average
5242.32 34.55 8.74 44.93 88.22 - ---  Average
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Mode 802.11ac-VHTS80 Frequency TX 5210MHz

97 Level ({dBuVim)

90
# M ABOVE 1GHZ(PK)
70 s 6B
60 WWWM

50 W
40
30
20
10

%5990 5100, 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5250

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5126.00 34.43 8.88 19.54 62.85 74.00 11.15  Peak
5150.00 34.45 8.84 14.98 58.27 74.00 15.73  Peak
5208.40 34.52 8.74 53.64 96.90 --- --- Peak

a7 Level (dBuVim)

90

80

70

60

50

40

30

20

10

050 90 5100.

5120.

5140,

5160.

5180. 5200.

Frequency (MHz)

Antenna at Vertical Polarization

5220. 5240. 5250

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.68 34.45 8.84 8.35 51.64 54.00 2.36 Average
5150.00 34.45 8.84 7.28 50.57 54.00 3.43  Average
5182.00 34.48 8.77 45.59 88.84 --- ---  Average
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Mode 802.11ac-VHTS80 Frequency TX 5290MHz

107 Level (dBuVim}) :

100 M
&o ABOVE 1GHZ(PK)

L -6dB

60 WWWMW‘\M

40

20

=

5250 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5410
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5288.40 34.58 8.74 58.52 101.84 - - Peak
5350.00 34.65 8.61 16.36 59.62 74.00 1438  Peak
5380.40 34.68 8.53 22.38 65.59 74.00 8.41  Peak
g7Level (dBuVim)
y
90
20
T0
% | A 9 ABOVE 1GHZ{AV)
50 VN S A A _6dB
40
30
20
10
05250 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5410
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5315.60 34.62 8.70 48.04 91.36 - ---  Average
5350.00 34.65 8.61 8.02 51.28 54.00 2.72  Average
5354.48 34.65 8.61 8.71 51.97 54.00 2.03  Average
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Mode 802.11ac-VHTS80 Frequency TX 5290MHz
1 {JTLeUel {dBuVWim})
100 1
80 MM ABOVE 1GHZ(PK)
TN L _6dB

60 WMWW %

40

20

=

5250 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5410
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5289.68 34.58 8.74 55.44 98.76 --- --- Peak
5350.00 34.65 8.61 16.61 59.87 74.00 14.13  Peak
5360.72 34.67 8.57 22.49 65.73 74.00 8.27  Peak
g7Level (dBuVim)
90 ]
20
70
60 27 ABOVE 1GHZ{AV)
50

B — _5dB
M

40

30

20

10

1]

5250 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5410
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5312.72 34.62 8.70 46.88 90.20 - ---  Average
5350.00 34.65 8.61 8.87 52.13 54.00 1.87 Average
5351.60 34.65 8.61 9.46 52.72 54.00 1.28 Average
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Mode 802.11ac-VHTS80 Frequency TX 5530MHz
97 Level (dBuVim})
% WM
80 ABDVE 1GHZ(PK)
70 o _6dB

40

30

20

10

:qu

=

5390 5400.

5420.

5440.

5460.

5480. 5500. 5520. 5540. 5560. 5570

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5439.50 34.73 8.57 19.03 62.33 74.00 11.67  Peak
5469.92 34.77 8.65 16.72 60.14 74.00 13.86  Peak
5548.04 34.86 8.94 52.79 96.59 -—- -—- Peak

g7Level (dBuVim)

90

20

70

60

50 . B

20 M

30

20

10

05390 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5570

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5434.64 34.73 8.57 7.73 51.03 54.00 2.97 Average
5469.92 34.77 8.65 6.82 50.24 54.00 3.76  Average
5507.36 34.80 8.73 44.71 88.24 -—- ---  Average
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Mode 802.11ac-VHT80 Frequency

TX 5530MHz

107 Level (dBuVim})

100 3

80

[T

ABOVE 1GHZ(PK]

4, WA

-6dB

) M Wé‘fm -

40

20

=

5390 5400. 5420. 5440. 5460. 54380. 5500. 5520. 5540. 5560. 5570
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5446.70 34.75 8.61 21.92 65.28 74.00 8.72  Peak
5469.92 34.77 8.65 20.05 63.47 74.00 10.53  Peak
5528.96 34.82 8.80 55.96 99.58 - - Peak
g7Level (dBuVim)
90 3
20
T0
60 T ABOVE 1GHZ{AV)
50 e e -6dB
40 e
30
20
10
1:!539{] 5400. 5420. 5440. 5460. 54380. 5500. 5520. 5540. 5560. 5570
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5468.84 34.77 8.65 10.37 53.79 54.00 0.21 Average
5469.92 34.77 8.65 10.14 53.56 54.00 0.44 Average
5498.54 34.80 8.73 46.62 90.15 - ---  Average
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Mode 802.11ac-VHTS80 Frequency TX 5610MHz
1 {JTLeUel {dBuVWim}) |
100 /_uww‘wﬂm
) WN\/\‘\M
sl g ABOVE [1GHZ(PK)
NG BT 6B

20

5570 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5607.95 34.92 9.15 58.76 102.83 --- - Peak
5725.02 35.07 9.78 19.18 64.03 74.00 9.97 Peak
5725.71 35.07 9.78 19.60 64.45 74.00 9.55 Peak
g7Level (dBuVim)
90
20 f
70
60 ABOVE [1GHZ(AV)
50 - _6dB
40 M
30
20
10
055?’0 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Freguency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5578.51 34.88 9.01 50.53 94.42 --- ---  Average
5725.02 35.07 9.78 5.14 49.99 54.00 4.01 Average
5725.94 35.07 9.78 5.79 50.64 54.00 3.36  Average
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Mode 802.11ac-VHTS80 Frequency TX 5610MHz
1 {JTLeUel {dBuVWim}) .
100 W
% M Pl ABOVE [1GHZ(PK)
T - _6dB
TR

g b, i

40

20

5570 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5609.10 34.92 9.15 60.29 104.36 --- - Peak
5725.02 35.07 9.78 19.84 64.69 74.00 9.31 Peak
5725.94 35.07 9.78 20.28 65.13 74.00 8.87 Peak
g7Level (dBuVim)
90
20 /'.’
70
60 q ABOVE [1GHZ(AV)
50 i _6dB
40 ey
30
20
10
055?’0 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Freguency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5583.11 34.90 9.08 51.36 95.34 --- ---  Average
5725.02 35.07 9.78 5.61 50.46 54.00 3.54 Average
5738.59 35.09 9.83 7.38 52.30 54.00 1.70  Average
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Mode 802.11ac-VHTS80 Frequency TX 5690MHz

107 Level (dBuVim})

100 1

80 MV\\ ABOVE 1GHZ(PK)

-6dB

 SiARNERCCT
Atk Mgt

40

20

5650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5689.60 35.03 9.68 54.43 99.14 --- --- Peak
5850.10 35.21 9.86 3.48 48.55 74.00 2545  Peak
5854.90 35.23 9.82 9.53 54.58 74.00 19.42  Peak
Level {dBuVim)

97
90

1

80
70

60
ABOVE 1GHZ{AV)

50 Ty -6dB
Y 3

40 2

30

20

10

05650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5020. 5950

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5656.60 34.99 9.47 46.55 91.01 - ---  Average
5850.10 35.21 9.86 -5.71 39.36 54.00 14.64 Average
5853.10 35.21 9.86 -5.14 39.93 54.00 14.07 Average
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Mode 802.11ac-VHTS80 Frequency TX 5690MHz
1 {JTLeUel {dBuVWim})
100 {W‘Mﬁ']
80 Wl ABOVE 1GHZ{PK)
b e dertuy 6dB

T[T
” MM
2 3

40

20

5650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5850
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5689.00 35.03 9.68 55.81 100.52 --- --- Peak
5850.10 35.21 9.86 7.74 52.81 74.00 21.19  Peak
5887.60 35.28 9.74 9.05 54.07 74.00 19.93  Peak
Level {dBuVim)

97
90

80
70

60
ABOVE 1GHZ{AV)

50 W’Uwi 4B
40 2
30
20
10
05«650 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5B820. 5840. 5860. 5880. 5900. 5920. 5950
Freguency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5719.00 35.07 9.78 47.36 92.21 -—- ---  Average
5850.10 35.21 9.86 -5.03 40.04 54.00 13.96 Average
5851.90 35.21 9.86 -3.77 41.30 54.00 12.70 Average
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6.5.2. Emissions outside the frequency band:

The emissions (up to 40GHz) not reported for there is no emission be found.

UNII Band I
Frequency TX 5240MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 7.47 45.52 54.00 8.48 Peak
3468.04 32.81 7.21 4.15 44.17 54.00 9.83 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3383.56 32.82 7.03 4.95 44.80 54.00 9.20 Peak
4994.50 34.30 8.78 4.96 48.04 54.00 5.96 Peak

UNII Band II-2A
Frequency TX 5260MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4595.50 34.14 7.58 2.27 43.99 54.00 10.01 Peak
5297.50 34.60 8.74 2.22 45.56 54.00 8.44 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2490.16 32.30 5.84 10.38 48.52 54.00 5.48 Peak
4985.50 34.29 8.73 4.88 47.90 54.00 6.10 Peak
5308.00 34.60 8.74 3.87 47.21 54.00 6.79 Peak
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UNII Band I1-2C
Mode 802.11a
Frequency TX 5600MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3733.36 33.04 7.17 4.78 44.99 54.00 9.01 Peak
4993.00 34.30 8.78 0.62 43.70 54.00 10.30 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4555.00 34.12 7.64 1.84 43.60 54.00 10.40 Peak
5000.50 34.30 8.78 7.02 50.10 54.00 3.90 Peak
UNII Band 11T
Mode 802.11a
Frequency TX 5825MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3883.84 33.20 7.07 9.37 49.64 54.00 4.36 Peak
4994.50 34.30 8.78 5.77 48.85 54.00 5.15 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3883.84 33.20 7.07 7.21 47.48 54.00 6.52 Peak
4994.50 34.30 8.78 9.21 52.29 54.00 1.71 Peak
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UNII Band I

Mode 802.11ac-VHT20
Frequency TX 5240MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 7.91 45.96 54.00 8.04  Average
4994.50 34.30 8.78 1.37 44.45 74.00 29.55 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 8.20 46.25 54.00 7.75 Peak
4885.00 34.26 8.47 4.01 46.74 54.00 7.26  Average
4997.50 34.30 8.78 6.18 49.26 74.00 24.74 Peak
UNII Band II-2A
Mode 802.11ac-VHT20
Frequency TX 5320MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 7.53 45.58 54.00 8.42 Peak
4900.00 34.26 8.47 2.51 45.24 54.00 8.76 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 6.23 44.28 54.00 9.72 Peak
4994.50 34.30 8.78 5.59 48.67 54.00 5.33 Peak
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UNII Band I1-2C
Frequency TX 5600MHz

Mode 802.11n-HT20

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 6.89 44.94 54.00 9.06 Peak
3733.36 33.04 7.17 4.24 44.45 54.00 9.55 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 6.13 44.18 54.00 9.82 Peak
4994.50 34.30 8.78 5.65 48.73 54.00 5.27 Peak
UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5720MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2461.60 32.25 5.80 8.00 46.05 54.00 7.95 Peak
3812.56 33.11 7.06 6.48 46.65 54.00 7.35 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3812.56 33.11 7.06 3.83 44.00 54.00 10.00 Peak
4990.00 34.30 8.78 6.67 49.75 54.00 4.25 Peak
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UNII Band III

Mode 802.11ac-VHT20

Frequency TX 5825MHz

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin

Frequency Factor Loss Reading Level

(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB)

Detector

3883.84 33.20 7.07 7.52 47.79 54.00 6.21 Peak
5000.50 34.30 8.78 2.33 45.41 54.00 8.59 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3883.84 33.20 7.07 6.34 46.61 54.00 7.39 Peak
4997.50 34.30 8.78 9.85 52.93 54.00 1.07 Peak
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UNII Band I
Frequency TX 5230MHz

Mode 802.11ac-VHT40

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4994.50 34.30 8.78 3.01 46.09 54.00 7.91 Peak
5077.00 34.38 8.92 3.47 46.77 54.00 7.23 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4990.00 34.30 8.78 5.51 48.59 54.00 541 Peak
5075.50 34.38 8.92 5.57 48.87 54.00 5.13 Peak

UNII Band II-2A
Frequency TX 5270MHz

Mode 802.11ac-VHT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3478.60 32.80 7.24 1.58 41.62 54.00 12.38 Peak
4948.00 34.28 8.62 0.50 43.40 54.00 10.60 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3379.60 32.82 7.03 3.52 43.37 54.00 10.63 Peak
4993.00 34.30 8.78 4.96 48.04 54.00 5.96 Peak
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UNII Band I1-2C
Frequency TX 5590MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3726.76 33.02 7.19 5.08 45.29 54.00 8.71 Peak
5024.50 34.33 8.84 1.29 44.46 54.00 9.54 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3324.16 32.83 6.84 4.19 43.86 54.00 10.14 Peak
4990.00 34.30 8.78 7.52 50.60 54.00 3.40 Peak

UNII Band I1-2C
Frequency TX 5710MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3805.96 33.11 7.06 4.76 44.93 54.00 9.07 Peak
4993.00 34.30 8.78 1.92 45.00 54.00 9.00 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3805.96 33.11 7.06 3.22 43.39 54.00 10.61 Peak
4994.50 34.30 8.78 7.37 50.45 54.00 3.55 Peak
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UNII Band I
Mode 802.11ac-VHT40
Frequency TX 5795MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3864.04 33.16 7.07 8.37 48.60 54.00 5.40 Peak
4990.00 34.30 8.78 4.38 47.46 54.00 6.54 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3864.04 33.16 7.07 4.43 44.66 54.00 9.34 Peak
4994.50 34.30 8.78 10.38 53.46 54.00 0.54 Peak
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UNII Band I
Frequency TX 5210MHz

Mode 802.11ac-VHTR0

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
6946.00 35.83 9.80 1.83 47.46 54.00 6.54 Peak
7356.00 35.80 10.02 -0.24 45.58 54.00 8.42 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4994.50 34.30 8.78 4.85 47.93 54.00 6.07 Peak
6946.00 35.83 9.80 1.83 47.46 54.00 6.54 Peak

UNII Band II-2A
Frequency TX 5290MHz

Mode 802.11ac-VHTR&O0

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3544.60 32.85 7.34 3.68 43.87 54.00 10.13 Peak
5030.50 34.33 8.84 4.69 47.86 54.00 6.14 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3458.80 32.81 7.21 3.36 43.38 54.00 10.62 Peak
5000.50 34.30 8.78 5.94 49.02 54.00 4.98 Peak
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UNII Band I1-2C
Frequency TX 5610MHz

Mode 802.11ac-VHTR0

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4855.00 34.24 8.23 2.39 44.86 54.00 9.14 Peak
5894.00 35.28 9.74 1.32 46.34 54.00 7.66 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
4993.00 34.30 8.78 5.95 49.03 54.00 4.97 Peak
5864.00 35.23 9.82 5.84 50.89 54.00 3.11 Peak
UNII Band I1-2C
Mode 802.11ac-VHTS80
Frequency TX 5690MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3792.76 33.09 7.09 6.95 47.13 54.00 6.87 Peak
4997.50 34.30 8.78 2.48 45.56 54.00 8.44 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3792.76 33.09 7.09 4.55 44.73 54.00 9.27 Peak
5000.50 34.30 8.78 597 49.05 54.00 4.95 Peak
5354.50 34.65 8.61 2.92 46.18 54.00 7.82 Peak
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UNII Band III

Mode 802.11ac-VHTS80
Frequency TX 5775MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3850.84 33.16 7.07 8.41 48.64 54.00 5.36 Peak
5000.50 34.30 8.78 391 46.99 54.00 7.01 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
3850.84 33.16 7.07 342 43.65 54.00 10.35 Peak
5000.50 34.30 8.78 10.07 53.15 54.00 0.85 Peak

6.5.3. Emissions in Non-restricted Frequency Bands

Pursuant to KDB 789033 D02 General NII Test Procedures New Rules V01
that emission levels below the 15.209 general radiated emissions limits is not

required.
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/. EMISSION BANDWIDTH MEASUREMENT

7.1. Block Diagram of Test Setup

7.2. Specification Limits

Frequency Band (MHz) Limit
5150 to 5250
5250 to 5350 Reference only
5470 to 5725
5725 to 5850 > 500kHz

7.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules v01r02:

m  Applicable to all bands except to 5725 MHz- 5850 MHz
(1) Set RBW= 1% of the emission bandwidth

(2) Set VBW >RBW

(3) Detector = Peak

(4) Trace mode = max hold

(5) Setting channel bandwidth function x dB to -26 dB to record the final
bandwidth.

m 5725 MHz- 5850 MHz

(1) Set RBW =100 kHz.

(2) Set the video bandwidth (VBW) >3 x RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

7.4. Test Results
Please refer to Appendix A
File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX N Page 80 of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

8. MAXIMUM OUTPUT POWER MEASUREMENT

8.1. Block Diagram of Test Setup

Ty )z
o |
=n- Rl 1B
1 1 T——

—

M__ *'_
= it

8.2. Specification Limits

Frequency Band

(MFHz) Category Limit

1 W(30 dBm)/
Max e.i.r.p. <125 mW(21 dBm) at any
elevation angle above 30 degrees as
measured from the horizon

Outdoor Access Point

5150 to 5250 | Fixed point-to-point

Access Point 1 W(30 dBm)

Indoor Access Point 1 W(30 dBm)

Mobile agd Portable 250 mW(24 dBm)

client device
5250 to 5350 250 mW or 11 dBm + 10 log B™*'
5470 to 5725 N/A 250 mW or 11 dBm + 10 log B™°*!
5725 to 5850 1 W(30 dBm)

Note 1: B is the 26 dB emission bandwidth, which presented in section 7 and
appendix A.1.

File Number: C1M1605220 Report Number: EM-F160347
This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIX 2

Page 81 of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

8.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules v01r02:

m Method AVGPM (Measurement using an RF average power meter):

EUT is connected to power sensor and record the maximum average output power
and duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

mMethod AVGSA-2 (Spectrum channel power)

(1)
)
3)
4)
)
(6)
(7)

(8)

Set span to at least 1.5 times the OBW

Set RBW =1 MHz

Set the video bandwidth (VBW) > 3 MHz.
Detector = RMS.

Trace mode = trace average at least 100 traces
Sweep = auto couple.

Compute power by integrating the spectrum across the OBW of the signal
using the instrument’s band power measurement function with band limits set
equal to the OBW band edges.

Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

8.4. Test Results
Please refer to Appendix A
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9. EMISSION LIMITATIONS MEASUREMENT

9.1. Block Diagram of Test Setup

9.2. Specification Limits

Frequency Band (MHz) E.LLR.P. Limit
5150 to 5250
5250 to 5350 -27 dBm
5470 to 5725
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Frequency

Band (MHz) E.LR.P. Limit

15.407(b)(4)(1) All emissions shall be limited to a level
of =27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz
< above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

15.407(b)(4)(i1) ,compliance with the emission limits in

§ 15.247(d) Shall be at least 30dB below that in the 100
kHz bandwidth within the band that contains the highest
level of the desired power,. Attenuation below the general
[] | limits specified in §15.209(a) is not required. In
addition,radiated emissions which fall in the restricted
bands, as defined in §15.205(a), must also comply with
the radiated emission limits specified in §15.209(a) (see

5725 to 5850

§15.205(c))
Y
&7
= U-NI-2 bhand
o (5725-5850 MHz)
':;:ni' =
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File Number: C1M1605220 Report Number: EM-F160347

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX N Page 84 of 86

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

9.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules vO1r02:

(1) RBW=1MHz

(2) VBW >3 x RBW

(3) Detector = Peak

(4) Sweep time = auto

(5) Trace mode = max hold

(6) Allow sweeps to continue until the trace stabilizes.

9.4. Test Results
Please refer to Appendix A
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10.POWER SPECTRAL DENSITY MEASUREMENT

10.1.Block Diagram of Test Setup

._
10.2. Specification Limits
Frequency Band o
(MHz) Category Limit
Outdoor Access Point
Fixed pomt-to-pomt 17dBm
5150 to 5250 Access Point
0
Indoor Access Point
Moblle agd Portable 11 dBm/MHz
client device
5250 to 5350 11 dBm/MHz
5470 to 5725 N/A 11 dBm/MHz
5725 to 5850 30dBm/500 kHz

10.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules v01r02:

m Method AVGSA-2 (Spectrum channel power)

(1)
2)
)
(4)
()
(6)
(7)
(8)

Set span to at least 1.5 times the OBW

Set RBW =1 MHz

Set the video bandwidth (VBW) > 3 MHz.

Detector = RMS.

Trace mode = trace average at least 100 traces

Sweep = auto couple.

Use peak search function to find out the maximum power density.

Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

10.4. Test Results
Please refer to Appendix A
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11.DEVIATION TO TEST SPECIFICATIONS

NONE
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